

# Test Report

Report No.: CTT2303030743EN

Page 1 of 8

**Applicant:**

**Address:** CITY OF INDUSTRY, CA 91789

**Sample Received Date:** Mar. 07, 2023

**Completed Date:** Mar. 08, 2023

**Report Date:** Mar. 08, 2023

The following merchandise was (were) submitted and identified on behalf of the applicant as:

**Sample Name:** CLEAR BAG

**Model No.:** TPU600 TPU601 TPU602 TPU603 TPU604 TPU605 TPU606 TPU607 TPU608

**Supplier:**

**Test Result(s):** Please refer to next page(s).

**Test Requested and Conclusion(s):**

| No. | Standard and Requirement  | Conclusion(s) |
|-----|---|---------------|
| 1   | Client's requirements (Refer to California Proposition 65)<br>- Cadmium (Cd)          | PASS          |
| 2   | Client's requirements(Refer to California Proposition 65)<br>- Phthalates             | PASS          |
| 3   | California Proposition 65, Alameda Superior Court, Case No. RG<br>09-459448<br>- Lead | PASS          |

**Signed for and on Behalf of CTT:**

*Frank*

Frank  
Technical Manager



Verification Report

This test report is issued by the company subject to its General Conditions of Services and accessible at <http://www.cttlab.com/order/202103190908290166.pdf>. The sample is provided by the applicant, our company is not responsible for the integrity, authenticity and identification information of the sample. Unless otherwise stated the results shown in this report only apply to the sample as received. Without prior written permission of the company, this test report cannot be reproduced, except in full. Any inquiry about this report, please raise from the date of receipt of the report within 30 days, overdue will not be accept. Items marked with "n" means they are not accredited by CNAS (if with CNAS logo), "s" means the item of subcontractor. All or part of items of this report are not in the accredited scope of CMA and cannot be as domestic social impartiality proof data.

Zhejiang Consumer Testing  
Technology Co., Ltd.

1st-2nd Floor, Building 5, District B, Yingcai Entrepreneurship Park, No.E21, Xinke Road, Yiwu, Zhejiang, China 322000  
Tel: 86-0579-89986543 Fax: 86-0579-89986547 Hot Line: 400 6789 666  
Website: <http://www.cttlab.com> Email: [enquiry@cttlab.com](mailto:enquiry@cttlab.com)



# Test Report

Report No.: CTT2303030743EN

Page 2 of 8

**Test Result(s):**

Cadmium (Cd) - Client's requirements

Method: CPSC-CH-E1001-08.3, analyzed by Atomic Absorption Spectrometer (AAS) or Inductively Coupled Plasma Optical Emission Spectrometer (ICP-OES) .

| Substances              | Cd             | <b>Conclusion</b> |
|-------------------------|----------------|-------------------|
| CAS No.                 | 7440-43-9      |                   |
| Reporting Limit (mg/kg) | 2              |                   |
| Limit (mg/kg)           | 100            |                   |
| Material No.            | Result (mg/kg) |                   |
| 4+5                     | N.D.           | PASS              |
| 25+26                   | N.D.           | PASS              |

- NOTE:**
1. mg/kg = milligram per kilogram (ppm).
  2. N.D. = Not Detected (Less than Reporting Limit).
  3. "+" = The test result is obtained from composite testing on materials linked with "+" mark, it is possible that individual test result can be higher if materials are tested separately. This had not been taken in account in the conclusion of this report.

**Test Result(s):**

Cadmium (Cd) - Client's requirements

Method: CPSC-CH-E1002-08.3, analyzed by Atomic Absorption Spectrometer (AAS) or Inductively Coupled Plasma Optical Emission Spectrometer (ICP-OES) .

| Substances              | Cd             | <b>Conclusion</b> |
|-------------------------|----------------|-------------------|
| CAS No.                 | 7440-43-9      |                   |
| Reporting Limit (mg/kg) | 2              |                   |
| Limit (mg/kg)           | 100            |                   |
| Material No.            | Result (mg/kg) |                   |
| 11                      | N.D.           | PASS              |
| 22                      | N.D.           | PASS              |
| 27                      | N.D.           | PASS              |
| 32                      | N.D.           | PASS              |

- NOTE:**
1. mg/kg = milligram per kilogram (ppm).
  2. N.D. = Not Detected (Less than Reporting Limit).

浙江中德检测

This test report is issued by the company subject to its General Conditions of Services and accessible at <http://www.cttlab.com/order/202103190908290166.pdf>. The sample is provided by the applicant, our company is not responsible for the integrity, authenticity and identification information of the sample. Unless otherwise stated the results shown in this report only apply to the sample as received. Without prior written permission of the company, this test report cannot be reproduced, except in full. Any inquiry about this report, please raise from the date of receipt of the report within 30 days, overdue will not be accept. Items marked with "n" means they are not accredited by CNAS (if with CNAS logo), "s" means the item of subcontractor. All or part of items of this report are not in the accredited scope of CMA and cannot be as domestic social impartiality proof data.



# Test Report

Report No.: CTT2303030743EN

Page 3 of 8

**Test Result(s):**

Phthalates - Client's requirements

Method: CPSC-CH-C1001-09.4, analyzed by Gas Chromatography-Mass Spectrometer (GC-MS) .

| No.               | Substances Name | CAS No.                   | Limit (mg/kg) | Reporting Limit (mg/kg) | Result (mg/kg) |      |
|-------------------|-----------------|---------------------------|---------------|-------------------------|----------------|------|
|                   |                 |                           |               |                         | 3              | 7    |
| 1                 | DBP             | 84-74-2                   | 1000          | 50                      | N.D.           | N.D. |
| 2                 | BBP             | 85-68-7                   | 1000          | 50                      | N.D.           | N.D. |
| 3                 | DEHP            | 117-81-7                  | 1000          | 50                      | N.D.           | N.D. |
| 4                 | DNOP            | 117-84-0                  | 1000          | 50                      | N.D.           | N.D. |
| 5                 | DINP            | 28553-12-0/<br>68515-48-0 | 1000          | 100                     | N.D.           | N.D. |
| 6                 | DIDP            | 26761-40-0/<br>68515-49-1 | 1000          | 100                     | N.D.           | N.D. |
| 7                 | DNHP            | 84-75-3                   | 1000          | 50                      | N.D.           | N.D. |
| <b>Conclusion</b> |                 |                           |               |                         | PASS           | PASS |

| No.               | Substances Name | CAS No.                   | Limit (mg/kg) | Reporting Limit (mg/kg) | Result (mg/kg) |      |
|-------------------|-----------------|---------------------------|---------------|-------------------------|----------------|------|
|                   |                 |                           |               |                         | 12             | 16   |
| 1                 | DBP             | 84-74-2                   | 1000          | 50                      | N.D.           | N.D. |
| 2                 | BBP             | 85-68-7                   | 1000          | 50                      | N.D.           | N.D. |
| 3                 | DEHP            | 117-81-7                  | 1000          | 50                      | N.D.           | N.D. |
| 4                 | DNOP            | 117-84-0                  | 1000          | 50                      | N.D.           | N.D. |
| 5                 | DINP            | 28553-12-0/<br>68515-48-0 | 1000          | 100                     | N.D.           | N.D. |
| 6                 | DIDP            | 26761-40-0/<br>68515-49-1 | 1000          | 100                     | N.D.           | N.D. |
| 7                 | DNHP            | 84-75-3                   | 1000          | 50                      | N.D.           | N.D. |
| <b>Conclusion</b> |                 |                           |               |                         | PASS           | PASS |

This test report is issued by the company subject to its General Conditions of Services and accessible at <http://www.cttlab.com/order/202103190908290166.pdf>. The sample is provided by the applicant, our company is not responsible for the integrity, authenticity and identification information of the sample. Unless otherwise stated the results shown in this report only apply to the sample as received. Without prior written permission of the company, this test report cannot be reproduced, except in full. Any inquiry about this report, please raise from the date of receipt of the report within 30 days, overdue will not be accept. Items marked with "n" means they are not accredited by CNAS (if with CNAS logo), "s" means the item of subcontractor. All or part of items of this report are not in the accredited scope of CMA and cannot be as domestic social impartiality proof data.



# Test Report

Report No.: CTT2303030743EN

Page 4 of 8

| No.               | Substances Name | CAS No.                   | Limit (mg/kg) | Reporting Limit (mg/kg) | Result (mg/kg) |      |
|-------------------|-----------------|---------------------------|---------------|-------------------------|----------------|------|
|                   |                 |                           |               |                         | 18             | 23   |
| 1                 | DBP             | 84-74-2                   | 1000          | 50                      | N.D.           | N.D. |
| 2                 | BBP             | 85-68-7                   | 1000          | 50                      | N.D.           | N.D. |
| 3                 | DEHP            | 117-81-7                  | 1000          | 50                      | N.D.           | N.D. |
| 4                 | DNOP            | 117-84-0                  | 1000          | 50                      | N.D.           | N.D. |
| 5                 | DINP            | 28553-12-0/<br>68515-48-0 | 1000          | 100                     | N.D.           | N.D. |
| 6                 | DIDP            | 26761-40-0/<br>68515-49-1 | 1000          | 100                     | N.D.           | N.D. |
| 7                 | DNHP            | 84-75-3                   | 1000          | 50                      | N.D.           | N.D. |
| <b>Conclusion</b> |                 |                           |               |                         | PASS           | PASS |

| No.               | Substances Name | CAS No.                   | Limit (mg/kg) | Reporting Limit (mg/kg) | Result (mg/kg) |      |
|-------------------|-----------------|---------------------------|---------------|-------------------------|----------------|------|
|                   |                 |                           |               |                         | 28             | 33   |
| 1                 | DBP             | 84-74-2                   | 1000          | 50                      | N.D.           | N.D. |
| 2                 | BBP             | 85-68-7                   | 1000          | 50                      | N.D.           | N.D. |
| 3                 | DEHP            | 117-81-7                  | 1000          | 50                      | N.D.           | N.D. |
| 4                 | DNOP            | 117-84-0                  | 1000          | 50                      | N.D.           | N.D. |
| 5                 | DINP            | 28553-12-0/<br>68515-48-0 | 1000          | 100                     | N.D.           | N.D. |
| 6                 | DIDP            | 26761-40-0/<br>68515-49-1 | 1000          | 100                     | N.D.           | N.D. |
| 7                 | DNHP            | 84-75-3                   | 1000          | 50                      | N.D.           | N.D. |
| <b>Conclusion</b> |                 |                           |               |                         | PASS           | PASS |

- NOTE:**
1. mg/kg = milligram per kilogram (ppm).
  2. N.D. = Not Detected (Less than Reporting Limit).

This test report is issued by the company subject to its General Conditions of Services and accessible at <http://www.cttlab.com/order/202103190908290166.pdf>. The sample is provided by the applicant, our company is not responsible for the integrity, authenticity and identification information of the sample. Unless otherwise stated the results shown in this report only apply to the sample as received. Without prior written permission of the company, this test report cannot be reproduced, except in full. Any inquiry about this report, please raise from the date of receipt of the report within 30 days, overdue will not be accept. Items marked with "n" means they are not accredited by CNAS (if with CNAS logo), "s" means the item of subcontractor. All or part of items of this report are not in the accredited scope of CMA and cannot be as domestic social impartiality proof data.

Zhejiang Consumer Testing  
Technology Co., Ltd.

1st-2nd Floor, Building 5, District B, Yingcai Entrepreneurship Park, No.E21, Xinke Road, Yiwu, Zhejiang, China 322000  
Tel: 86-0579-89986543 Fax: 86-0579-89986547 Hot Line: 400 6789 666  
Website: <http://www.cttlab.com> Email: [enquiry@cttlab.com](mailto:enquiry@cttlab.com)



# Test Report

Report No.: CTT2303030743EN

Page 5 of 8

**Test Result(s):**

Lead - California Proposition 65, Alameda Superior Court, Case No. RG 09-459448

Method: CPSC-CH-E1001-08.3, analyzed by Atomic Absorption Spectrometer (AAS) or Inductively Coupled Plasma Optical Emission Spectrometer (ICP-OES) .

| Substances              | Pb             | Conclusion |
|-------------------------|----------------|------------|
| CAS No.                 | 7439-92-1      |            |
| Reporting Limit (mg/kg) | 10             |            |
| Limit (mg/kg)           | 300            |            |
| Material No.            | Result (mg/kg) |            |
| 4+5                     | 34             | PASS       |
| 9+10                    | 31             | PASS       |
| 14+15                   | 32             | PASS       |
| 20+21                   | 33             | PASS       |
| 25+26                   | 34             | PASS       |
| 30+31                   | 17             | PASS       |

- NOTE:**
1. mg/kg = milligram per kilogram (ppm).
  2. N.D. = Not Detected (Less than Reporting Limit).
  3. "+" = The test result is obtained from composite testing on materials linked with "+" mark, it is possible that individual test result can be higher if materials are tested separately. This had not been taken in account in the conclusion of this report.

技  
专

This test report is issued by the company subject to its General Conditions of Services and accessible at <http://www.cttlab.com/order/202103190908290166.pdf>. The sample is provided by the applicant, our company is not responsible for the integrity, authenticity and identification information of the sample. Unless otherwise stated the results shown in this report only apply to the sample as received. Without prior written permission of the company, this test report cannot be reproduced, except in full. Any inquiry about this report, please raise from the date of receipt of the report within 30 days, overdue will not be accept. Items marked with "n" means they are not accredited by CNAS (if with CNAS logo), "s" means the item of subcontractor. All or part of items of this report are not in the accredited scope of CMA and cannot be as domestic social impartiality proof data.



# Test Report

Report No.: CTT2303030743EN

Page 6 of 8

**Test Result(s):**

Lead - California Proposition 65, Alameda Superior Court, Case No. RG 09-459448

Method: CPSC-CH-E1002-08.3, analyzed by Atomic Absorption Spectrometer (AAS) or Inductively Coupled Plasma Optical Emission Spectrometer (ICP-OES).

| Substances              | Pb             | Conclusion |
|-------------------------|----------------|------------|
| CAS No.                 | 7439-92-1      |            |
| Reporting Limit (mg/kg) | 10             |            |
| Limit (mg/kg)           | 300            |            |
| Material No.            | Result (mg/kg) |            |
| 1                       | N.D.           | PASS       |
| 2                       | N.D.           | PASS       |
| 6                       | N.D.           | PASS       |
| 8                       | N.D.           | PASS       |
| 13                      | N.D.           | PASS       |
| 17                      | N.D.           | PASS       |
| 19                      | N.D.           | PASS       |
| 24                      | N.D.           | PASS       |
| 29                      | N.D.           | PASS       |

- NOTE:**
1. mg/kg = milligram per kilogram (ppm).
  2. N.D. = Not Detected (Less than Reporting Limit).

**Test Material List**

| Material No. | Sample Description                                 | Location                 | Remark |
|--------------|--|--------------------------|--------|
| 1            | Black synthetic fiber                              | Rope                     | TPU602 |
| 2            | Black synthetic fiber                              | Covered edge             | TPU602 |
| 3            | Transparent plastic                                | Bag body                 | TPU602 |
| 4            | Silvery metal                                      | Substrate of zipper head | TPU600 |
| 5            | Silvery metal                                      | Substrate of zipper hand | TPU600 |
| 6            | Black synthetic fiber with silvery synthetic fiber | Handle                   | TPU600 |
| 7            | Transparent plastic                                | Bag body                 | TPU600 |
| 8            | Black synthetic fiber with silvery synthetic fiber | Belt                     | TPU601 |
| 9            | Silvery metal                                      | Substrate of zipper head | TPU601 |

This test report is issued by the company subject to its General Conditions of Services and accessible at <http://www.cttlab.com/order/202103190908290166.pdf>. The sample is provided by the applicant, our company is not responsible for the integrity, authenticity and identification information of the sample. Unless otherwise stated the results shown in this report only apply to the sample as received. Without prior written permission of the company, this test report cannot be reproduced, except in full. Any inquiry about this report, please raise from the date of receipt of the report within 30 days, overdue will not be accept. Items marked with "n" means they are not accredited by CNAS (if with CNAS logo). "s" means the item of subcontractor. All or part of items of this report are not in the accredited scope of CMA and cannot be as domestic social impartiality proof data.



# Test Report

Report No.: CTT2303030743EN

Page 7 of 8

|    |  |                                  |        |
|----|--|----------------------------------|--------|
| 10 | Silvery metal                                      | Substrate of zipper hand         | TPU601 |
| 11 | Black plastic                                      | Buckle/buckle hole/adjust buckle | TPU601 |
| 12 | Transparent plastic                                | Bag body                         | TPU601 |
| 13 | Black synthetic fiber with silvery synthetic fiber | Handle                           | TPU606 |
| 14 | Silvery metal                                      | Substrate of zipper head         | TPU606 |
| 15 | Silvery metal                                      | Substrate of zipper hand         | TPU606 |
| 16 | Transparent plastic                                | Bag body                         | TPU606 |
| 17 | Black synthetic fiber with silvery synthetic fiber | Handle                           | TPU605 |
| 18 | Transparent plastic                                | Bag body                         | TPU605 |
| 19 | Black synthetic fiber with silvery synthetic fiber | Handle                           | TPU607 |
| 20 | Silvery metal                                      | Substrate of zipper head         | TPU607 |
| 21 | Silvery metal                                      | Substrate of zipper hand         | TPU607 |
| 22 | Black plastic                                      | Square ring/adjust buckle        | TPU607 |
| 23 | Transparent plastic                                | Bag body                         | TPU607 |
| 24 | Black synthetic fiber with silvery synthetic fiber | Handle                           | TPU608 |
| 25 | Silvery metal                                      | Substrate of zipper head         | TPU608 |
| 26 | Silvery metal                                      | Substrate of zipper hand         | TPU608 |
| 27 | Black plastic                                      | Square ring/adjust buckle        | TPU608 |
| 28 | Transparent plastic                                | Bag body                         | TPU608 |
| 29 | Black synthetic fiber with silvery synthetic fiber | Handle                           | TPU603 |
| 30 | Silvery metal                                      | Substrate of zipper head         | TPU603 |

This test report is issued by the company subject to its General Conditions of Services and accessible at <http://www.cttlab.com/order/202103190908290166.pdf>. The sample is provided by the applicant, our company is not responsible for the integrity, authenticity and identification information of the sample. Unless otherwise stated the results shown in this report only apply to the sample as received. Without prior written permission of the company, this test report cannot be reproduced, except in full. Any inquiry about this report, please raise from the date of receipt of the report within 30 days, overdue will not be accept. Items marked with "n" means they are not accredited by CNAS (if with CNAS logo), "s" means the item of subcontractor. All or part of items of this report are not in the accredited scope of CMA and cannot be as domestic social impartiality proof data.



有限公司章

# Test Report

Report No.: CTT2303030743EN

Page 8 of 8

|    |                     |                           |        |
|----|---------------------|---------------------------|--------|
| 31 | Silvery metal       | Substrate of zipper hand  | TPU603 |
| 32 | Black plastic       | Square ring/adjust buckle | TPU603 |
| 33 | Transparent plastic | Bag body                  | TPU603 |

**Photo of Sample:**



\*\*\*End of Report\*\*\*

This test report is issued by the company subject to its General Conditions of Services and accessible at <http://www.cttlab.com/order/202103190908290166.pdf>. The sample is provided by the applicant, our company is not responsible for the integrity, authenticity and identification information of the sample. Unless otherwise stated the results shown in this report only apply to the sample as received. Without prior written permission of the company, this test report cannot be reproduced, except in full. Any inquiry about this report, please raise from the date of receipt of the report within 30 days, overdue will not be accept. Items marked with "n" means they are not accredited by CNAS (if with CNAS logo), "s" means the item of subcontractor. All or part of items of this report are not in the accredited scope of CMA and cannot be as domestic social impartiality proof data.

